

คู่มือยาฉีด โรงพยาบาลบ้านนา

(ปรับปรุง กรกฎาคม 2568)

กลุ่มงานเภสัชกรรมและคุ้มครองผู้บริโภค โรงพยาบาลบ้านนา จ.นครนายก



♥ Acetyl cysteine 300 mg/ 3 ml page 1	♥ Clindamycin inj. 600 mg/4ml page 7	♥ Regular insulin 100 unit/ml (10 ml) (HAD) page 12
♥ Adenosine inj. 6 mg/ 2 ml (HAD) page 1	♥ Cloxacillin inj. 1 g page 8	♥ Magnesium sulfate 50% 1 g/ 2 ml (HAD) page 13
♥ Adrenaline inj. 1 mg/ml (HAD) page 2	♥ Dexamethasone inj. 4 mg/ml page 8	♥ Mannitol sol. 20% page 13
♥ Alteplase (rt-PA) 50 mg/ 50 ml (HAD) page 2	♥ Diazepam inj. 10 ml/2ml page 8	♥ Medroxyprogesterone acetate inj. 150 mg page 13
♥ Amikacin sulfate inj. 500 mg/ 2 ml page 3	♥ Diclofenac 75 mg/3 ml page 9	♥ Metoclopramide inj. 10 mg/2 ml page 14
♥ Amiodarone inj. 150 mg/ 3 ml (HAD) page 3	♥ Digoxin inj. 0.25 mg/ml (HAD) page 9	♥ Metronidazole inj. 500 mg page 14
♥ Amoxicillin+Clavulanate inj. 1.2 g page 4	♥ Dimenhydrinate inj. 50 mg/ml page 9	♥ Midazolam inj. 10 mg/ml (HAD) page 14
♥ Ampicillin inj. 1 g page 4	♥ Dobutamine inj. 12.5 mg/ml (HAD) page 9	♥ Morphine inj. 10 mg/ml (HAD) page 14
♥ Antirabies immunoglobulin 1000 IU/ 5 ml page 4	♥ Dopamine inj. 250 mg/10 ml (HAD) page 10	♥ Naloxone 0.4 mg/ml page 15
♥ Atropine inj. 0.6 mg/ml (HAD) page 5	♥ DT vaccine page 10	♥ Nicardipine 2 mg/2 ml และ 10 mg/10 ml (HAD) ... page 15
♥ BCG vaccine 10 doses/vial page 5	♥ DTP vaccine 10 doses/vial page 10	♥ Nitroglycerin inj. 25 mg/5 ml (HAD) page 15
♥ Benzathine benzylpenicillin inj 1.2 mu page 5	♥ Fluphenazine decanoate inj. 25 mg/ml page 10	♥ Noradrenaline inj. 4 mg/4 ml (HAD) page 16
♥ Benztropine 2 mg/ 2 ml page 5	♥ Furosemide inj. 20 mg/2ml และ 250 mg/25 ml .. page 10	♥ Omeprazole inj. 40 mg page 16
♥ Calcium gluconate 10% inj. 0.45 mEq/ml (HAD) page 5	♥ Gentamicin inj. 80 mg/2ml page 11	♥ Oxytocin inj. 10 IU/ml page 16
♥ Cefazolin sodium inj. 1g page 6	♥ Glucose 50% 50 ml amp. page 11	♥ Penicillin G Sodium inj. 5 mU/vial page 17
♥ Cefotaxime 1 g/ vial page 6	♥ Haloperidol inj. 5 mg/ml page 11	♥ Pethidine inj. 10 mg/ml (HAD) page 17
♥ Ceftazidime inj. 1 g page 6	♥ Haloperidol decanoate inj. 50 mg/ml page 11	♥ Phenytoin inj. 250 mg/ 5 ml (HAD) page 18
♥ Ceftriaxone inj. 1 g page 6	♥ Hydrocortisone sodium succinate inj. 100 mg .. page 11	♥ Piperacillin + tazobactam 4 g + 500 mg /vial page 18
♥ Ceftriaxone 250 mg/ vial page 7	♥ Hyoscine inj. 20 mg/ml page 11	♥ Potassium chloride inj. 20 mEq/10 ml (HAD) page 19
♥ Chlorpheniramine Maleate inj. 10 mg/ml page 7	♥ Insulin 70/30 100 unit/ml (vial 10 ml) page 12	♥ Pralidoxime Chloride (2-PAM) 1 g inj. page 19
♥ Ciprofloxacin inj. 200 mg/100 ml page 7	♥ Insulin NPH 100 unit/ml (vial 10 ml) page 12	♥ Rabies vaccine 0.5 ml page 20

คู่มือยาฉีด โรงพยาบาลบ้าน (ปรับปรุง กรกฎาคม 2568)

กลุ่มงานเภสัชกรรมและคุ้มครองผู้บริโภค โรงพยาบาลบ้านนา จ.นครนายก



♥ Remdesivir inj. 100 mg/vial	page 20
♥ Serum แก้วพิษงู ระบบประสาท	page 20
♥ Serum แก้วพิษงู ระบบโลหิต	page 20
♥ Sodium bicarbonate 7.5% 50 ml/amp	page 20
♥ Streptokinase inj 1.5 mu (HAD)	page 20
♥ Streptomycin 1 g inj.	page 21
♥ Terbutaline sulfate inj. 0.5 mg/ml	page 22
♥ Tetanus antitoxin human 250 IU/ml	page 22
♥ Tramadol inj. 10 mg/ml	page 22
♥ Tranexamic acid inj. 250 mg.5 ml	page 22
♥ Triamcinolone inj. 10mg/ml	page 22
♥ Vitamin B complex inj.	page 22
♥ Vitamin B1 inj. 100 mg/ml	page 23
♥ Vitamin K1 inj. 1 mg/ml	page 23
♥ Vitamin K1 inj.10 mg/ml	page 23